



Bio Green Wax Ltd

128 City Road, London, UK, EC1V 2NX

Email: info@biogreenwax.com

Phone: +44 20 7101 3847

Web: <https://biogreenwax.com>

Product Test Report for Slack Wax

Product Name: SLACK WAX(MEDIUM MELT)

The results shown in this test report specifically refer to the tank sample(s) tested. All reported tests have been performed using the latest revision of the methods indicated

unless specifically marked otherwise on the report. The findings recorded herein, relate to the sample(s) (was/were) drawn.

This laboratory is accredited under ISO/IEC 17025:2017. The results reported herein, have been performed in accordance with the laboratory's term of

accreditation. Test method/s marked with asterisk (*) in this report are within the scope of accreditation for our laboratory.

Sampling Date/Time	6/17/2026 6:00:00PM	Product	SLACK WAX(MEDIUM MELT)
Sampling Source	S-204	Test Report #	Wax/25/043
Testing Date / Time	6/17/2026 9:16:18PM	Batch #	M.M.Wax/013
Sampling Method	ASTM D-4057	Batch Quantity	2520.00 Bbls (Approx)

SNO	TEST	TEST METHODS	MIN RANGE	MAX RANGE	RESULTS	UNITS
1	Color,ASTM	ASTM D-1500*	-	4.5	L 3	-
2	Specific Gravity at 60/60 °F	ASTM D-1298	-	0.9	0.8543	-
3	Viscosity Kinematics at 100°C	ASTM D-445 / ASTM D-7042*	-	8.5	6.756	cSt
4	Melting Point	ASTM D-127	50		57	°C
5	Oil Content	ASTM D-721	-	25	22.5	wt.%

Remarks: Product found is OK w.r.t specification against the Decision Rule.

Address: Bio Green Wax Ltd, 128 City Road, London, EC1V 2NX, United Kingdom

Phone: +44 20 7101 3847

Email: info@biogreenwax.com

